



Test Report

Report No: BSTDG200513827809CR

Date: May 20, 2020

Page 1 of 6

Applicant : GUANGDONG HOTTECH INDUSTRIAL CO, LTD.

Address : No.183B, Puxinhui Business District, Tangxia Town, Dongguan City,
Guangdong Province, China

The following sample(s) was /were submitted and identified on behalf of the clients as:

Sample Name : GLASS DIODES

Sample Model : LL34, LL41, DO-34, DO-35, DO-41

Sample Received Date : May 17, 2020

Testing Period : May 17, 2020 To May 20, 2020

Test Requested : Selected test (s) in the selected parts as requested by client with the RoHS 2 Directive 2011/65/EU Annex II (EU) 2015/863 as last amended by Directive (EU) 2017/2102.

Test Method : Please refer to next page(s).

Test Result : Please refer to next page(s).

Signed for and on behalf of

Tony Qian/ Approved Signatory

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of BST, this test report shall not be copied except in full and published in advertisement. BST Chemical Lab.

Dongguan BST Testing Co., Ltd.

A1120-120 Xinyang of Dongguan Road, Dongcheng District,
Dongguan, Guangdong, China

Tel: +86-769-229 8014/8015 Fax: +86-769-229 8016
http://www.bst-lab.com E-mail: bst@bst-lab.com

BSTD-001-0100